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1. SNZE M5 EBH FRAME & MISCELLANEOUS COVER COMPONENTS




1. HhRALR R
NO £ = 2 Number Description Qty
1 [36-1860A bIBN = 400-06475 MOTOR COVER 1
2 ZETM4 L=8 SM-5040855-SN SCREW 4
3 [37-1860A Pk b3 400-06478 UPSIDE COVER 1
4 Z4TM6 L=12 SM-4061255-SP SCREW M6 L=12 6
7 |01-07-1900ASS |ZEMmIZE 400-06487 BED COVER LEFT 1
8 |01-08-1900ASS |F Mz 400-06488 BED COVER RIGHT 1
9 12ETM4 L=6 SM-6040650-TP SCREW M4 L=6 5
10 |01-10-1900ASS |EE 400-06481 FACE COVER 1
11 Bk 229-02506 FACE PLATE 1
12 1Z4TM4 L=10 SM-4041055-SP SCREW 2
15 |05-020-185 RES 138-16855 CYLINDER ARM CAP 1
16 [4-22-1900 FEAEH B2X10 135-08700 HOOK COVER PRESSER SPRING PIN 1
17 - |05-021-185 FEERA 135-08809 HOOK COVER PRESSER SPRING A 1
18 |05-022-185 HERE 135-08908 HOOK COVER PRESSER SPRING B 1
19 IZETM4 L=8 SM-5040855-SN SCREW 1
20 IZETM4 L=11 SM-6041150-TP SCREW M4 L=11 3
21 |1-16-1900 B B2707-761-000 HINGE STUD 2
22 ZETM6 L=6 SM-8060612-TP SCREW M6 L=6 4
23 [1-74-1900 R RIS AN 141-13468 BOBBIN THREAD TENSION ASM. 1
24 |11416-780 SRR B SRIRET 141-13450 BOBBIN THREAD TENSION ROD ASM. 1)
25 |11415-780 Stk B3126-012-000 THREAD TENSION DISK (2)
26 |11414-780 o D7133-555-B00 CONNECTING ROD SPRING 1)
27 |11413-780 e 2 IBHE 110-72402 THREAD TENSION NUT 1)
28 [10211-780 HEME 11/64-40 NS-6110310-SP NUT 11/64-40 (1)
29 |01-012-185 g Arir s 138-16608 BALANCE COVER 1
30 |01-009-210 $Z4T M3 L=8 SM-4030855-SN SCREW M3 L=8.0 2
31 |01-014-1900 SR 400-10414 THREAD_GUIDE NO. 1 1
32 |01-011-210 IZETM6 L=12 SM-4061255-SP SCREW M6 L=12 1
33 |11537-780 LR B1111-232-000 THREAD GUIDE PLATE 1
34 |01-011-210 ZETM6 L=12 SM-4061255-SP SCREW M6 L=12 1
35 |780-11544-000 |$k&kideksn A 400-10571 L_SHAPED_THREAD_GUIDE A 1
3 780-10406-SP  |iZ#E M4 NM-6040000-SN NUTM4 1
37  [11542-780 R 229-20508 ARM THREAD GUIDE A 1
38 [01-017-210 BZ4TM4 L=6 SM-6040650-TP SCREW M4 L=6 1
39 01-021-210 ] 137-05108 TAKE-UP THREAD GUIDE B 1
40 [01-017-210 $EETM4 L=8 SM-6040860-TP SCREW M4 L=8 1
41 |01-019-210 TR B1129-210-000 FRAME THREAD GUIDE (B) 1
42 |01-017-210 I2ET M4 L=8 SM-6040860-TP SCREW M4 L=8 1
43 INOARES CM-3002000-02 CAUTION LABEL (25) 1
44 BETM3 L=6 SM-4030601-SN SCREW M3 X 6 1
45 TAEVRE CM-3012000-01 SAFETY LABEL_S 1
46 |01-047-1900 S 105-02300 THREAD CUTTER 1
47 b irhE 100-04109 GROUND MARK 1
48 v TA-0750704-R0 RUBBER PLUG 2
49 il TA-0850604-R0 RUBBER PLUG 2
50 B TA-1050504-R0 RUBBER PLUG 6
51 e TA-1250406-R0 RUBBER PLUG D=12.5 L=4 1
52 BRI TA-1270502-R0 RUBBER PLUG 1
53 BEE TA-1470704-R0 RUBBER PLUG 1
54 IR TA-1550902-R0 PLUG 2
55 e TA-2100904-R0 RUBBER PLUG 3
56 262-60000 BOBBIN WINDER UNIT 1
57 RC-0560711-KP RETAINING RING (1)
58 RE-0400000-K0 E-RING 4 (1)
59 262-60802 BTW BEARING SPACER [&))
60 262-61602 BOBBIN SPRING &)
61 262-61701 BTW SPRING (1)
62 262-60109 BTW BASE &8
63 262-60208 BTW CAM PLATE [&Y)
64 262-60901 BTW SHAFT &)
65 262-61008 BTW LEVER SHAFT (1)
66 262-61107 BTW LEVER &)
67 SeLRaS A SM-5040655-SN SCREW (@))
68 WP-0450826-SC WASHER 4. 5X10X0. 8 @)
69 262-60307 BTW BASE SHAFT (1)
70 262-61305 BTW BEARING 2
71 262-60406 BTW SHAFT BASE 1)
72 262-61206 BTW SPACER (1)
73 262-60505 BTW CAM LEVER 1
74 SM-8050502-TP SCREW M5 L=5 (1)
75 262-60604 BTW WHEEL 1)
76 SM-8040802-TP SCREW M4X8 (2)
77 262-60703 BTW TORSION SPRING (1)
78 262-61503 BTW WHEEL RUBBER (1)
81 Bk 229-01409 NEEDLE BAR UPPER BUSH CAP 1
82 B IEERRL CM-1001000-01 OIL INJECTION PROHIBITION LABE 1




2. LA $H$T3B T MAIM SHAFT & NEEDLE BAR COMPONENTS




2. ERHETATER 1

NO H = 2% W Number Description Qty
1 |29-1860A 4 400-10572 MAIN SHAFT 1
2 104-005-210 LHIET ) HhARE B 400-10415 BEARING BUSH A ASM. 1
3 |04-005-210 L3hET (F) HiEEME 400-10416 BEARING BUSH A &)
4 |04-005. 1-210 TS IEET M6 L=8 SM-8060812-TP SCREW M6 L=8 (4)
5 104-004-210 WIAERHA $20X ¢42X12 SB-1200018-00 BEARING 1
6 HIAEHARA 60042 1
7 |2-35-1850 1
8 |19-1860A #E 1
9 [18-1860A HE 1
10 B24£T SM1/4-40 2
11 |24-1860A PR ERA 1
12 S E 1
13 iR ns) 1
14 |28-1860A iR EAE 1
15 |04-050-210 Fah4 0% () 400-06515 GEAR A 1
16 |04-051-210 Tk AANAEEET M4 L=3 SM-8040310-SS SCREW M4 L=3 2
17 104-054. 1-210 EER 400-10534 BTW_DRIVING WHEEL (1)
18 |04-054. 2-210 Tk 7S FIEET M5 L=8 400-10533 BTW_DRIVING WHEEL ASM. (2)
19 |02-10-1850 SEFFE 1
20 |2-11-1850 12£711/64-40 4
21 |04-064-210 HheR A 400-06529 THREAD TAKE UP COMPL. 1
22 |04-065-210 PR AN 400-06530 THREAD TAKE UP LEVER ASM. (1)
23 |04-068-210 KA S 8X 19X 6 SB-1080022-00 BEARING 2
24 |04-069-210 R 04X b 11X 4 SB-1040016-00 BEARING (1)
25 |04-066-210 AT 400-06531 THREAD TAKE UP LEVER [&))
26 |04-067-210 BETiE B1908-505-000 THREAD PASS BUSH 1)
27 |04-070-210 AT R AREAT A 1 400-06534 NEEDLE BAR CRANK ROD ASM. (1)
28 104-073-210 fE 228-91006 NEEDLE BAR CRANK ROD METAL &)
29 104-071-210 ET T Bl AR IEAT 400-06535 NEEDLE BAR CRANK ROD @))
30 104-072-210 THIABRIA S8X $19X6 SB-1080023-00 BEARING (1)
31 |04-076-210 pyid o xal B1903-552-000 LEFT SCREW €Y}
32 |04-074-210 AT B iR 400-06532 THREAD TAKE UP CRANK (1)
33 104-075-210 ST B AR 400-06537 NEEDLE ROD CRANK (1
34 04-028-210 JE HHEE 228-91204 BEARING SUPPORT 2
35 104-029-210 SB-3070002-0A BEARING 2
36 104-030-210 . SB-3070002-0B BEARING 2
37 104-031-210 REHHK 07X 10X9.6 SB-3070002-0C BEARING 2
38 04-032-210 SB-3070002-0D BEARING 2
39 104-033-210 PEE A 400-10434 THRUST COLLAR ASM. 1
40 |04-033.1-210 3 400-10435 THRUST COLLAR @))
41 |04-033. 2-210 TR EIEET M5 L=4 400-10436 THRUST COLLAR SCREW &)
45 |30-18604 ST Bl 45 COUNTER _WEIGHT 1
46 |04-011-210 ST B A SE ALEEET 400-06517 COUNTER WEIGHT SCREW A 1
47 104-012-210 BZ4T SM-6081252-TP BOLT M8 L=12 1
48 |04-013-210 TSk 7S F BATM6 X 0. 75 L=6 SM-8480652-TP SCREW M6X0. 75 L=6 1
49 104-014-210 —FPEEELIZEEM 1=12 SM-6061200-SP SCREW 1
50 |10317-780 IFHERE WP-0820516-SP WASHER 11. 6X8. 2X0. 6 1
51 |04-077-210 Gk 400-11902 THREAD TAKE UP CRANK SHAFT 1
56 |04-041-210 A HGIEEIMS L=25 SL-6052592-TN BOLT 4
59 |02-049-1900 T B1212-210-D00 PULLEY 1
60 |02-045-210 R AR B1144-210-000 REVOLVING DIRECTION LABEL 1
61 02-006-1900 FH 265-00306 HAND PULLEY SHAFT 1
62 |GB/T879 SRS 4X14 PS—-0400142-KH SPRING PIN 4X14 1
63 102-047-1900 FREEZE A1230-500-00A SET-SCREW 1
64 02-050-1900 W GAF-01007000 SPRING 1
67 |02-008-1900 F a5 (B) 400-06516 GEAR B 1
68 |02-053-1900 B24T 11/64” -40 1=28 SM-8040310-SS SCREW M4 1=3 2
69 |2-13-1850 AT NEEDLE BAR 1
70 |03-007-185 TR B1411-552-000 NEEDLE BAR CLAMP 1
71 |11424-780 3247 9/64-40 L=6 SS-6090670-TP SCREW9/64-40 L=6 1
72 |10601-780 AR ETESR B1414-555-000 SLIDE BLOCK 1
73 |3-10-1850 HiFLEE 400-10441 NEEDLE ROD METAL 1
74 |04-056-210 HETE 400-10442 NEEDLE ROD LOWER METAL 1
75 |3-16-1850 AT S48 400-10574 THREAD GUIDE 1
76 D1405-L7A-M00 NEEDLE BAR THREAD GUIDE 1
77 MDP-500B1100 NEEDLE DPX5 #11 1
78 HLET MDP-500B1400 NEEDLE DPX5 %14 1
79 MDP-170B2100 NEEDLE DPX17 #21 1
80 |04-063-210 14T M3 L=4.5 SM-7030550-TP SCREW M3 1L=4.5 1
83 R AR EL AL AC SERVO MOTOR 1
84 104-078-210 oL 7S FIEET M6 L=12 SM-6061250-TP SCREW M6 1L=12 2




3. #BEMEA PRESSER LIFTER COMPONENTS




3. 8 R B4

NO = 2 K Number Description Qty
1 Rk 141-04152 PRESSER LIFTING SOLENOID ASM. | 1
2 |GB EBETM5*25 SCREW M5%25 4
3 |GB/T91-1986  |REU4H B1515-210-D00  |PIN 2
4 |03-023-1900 |[FHE4S B1513-210-DO0  |MAGNET PIN 1
5 |GB/T95-1985 |#[E5 WP-0560860-SE  |WASHER 5X 10X 1 2
6 |14-1860A EiR SOLENOID LINK 1
7 |03-006-1900 |E s 141-04608 RETURN SPRING HOOK 1
8 ]03-022-1900 |Ef7E 135-44705 SPRING 1
9 BEAT SEREW 1
10 |27-1860A RN B R IR 1
11 RavEa 1
12 |780-11024 R 5/16-18 NUT 5/16-18 1
13 |780-11023 247 5/16-18 SCREW 5/16-18 1
14 |01-1860A REATAT 1
15 12 HF15/64-28 NUT 15/64-28 2
16 |02-1860A PRETEFT 1
17 |9-11-1850 H(I24£TD=8 H=4 HINGE SCREW D=8 H=4 2
18 |03-18604 SEEEELT 1
19 |780-10301 ey 1
21 |8-62-1790 H{TI24TD=8 H=4 HINGE SCREW D=8 H=4 1
24 103-020-1900 |EHe 400-06671 CONNECTING ARM 1
25 AN A B SKIZ4T M6 L=18 |SM-6061802-TP  |SCREW M6 L=18 1
26 |03-005-1900 |ZEiEEEH 265-00405 CONNECTING SHAFT 1
27 |03-27-1900ASS |EHIEEE 400-08693 LOWERING ARM 1
28 A 7S A B SLI24T M6 L=18 |SM-6061802-TP  [SCREW M6 L=18 1
29 |03-29-1900ASS |%h{7i84T SD-0790606-TP  |HINGE SCREW D=7.94 H=6 1
30 WZIEMG6 NM-6060001-CP  [NUT M6 1
31 |03-31-1900ASS |4 & BIEFF 400-06672 LOWERING FOOT 1
32 |03-004-1900 |¥AEMIEF 141-04400 CONNECTING LINK 1
33 |03-33-1900ASS |#h{24T SD-1000406-TP  |HINGE SCREW D=10 H=4 2
34 Z RFM6 NM-6060003-SC  |NUT M6 1




4. 3218, SEE SHUTTLE DRIVER SHAFT COMPONENTS




4. 3R (EhEF

NO = % Number Description Qty
1 |04-001-1900 BIEEE A 141-03402 OSCILLATOR 1
2 BIREESF 141-03154 SHUTTLE ASM. 1
3 ]05-005-185 BRRE 141-03105 SHUTTLE (1)
4 |05-004-185 RIRHE B1813-980-000 SHUTTLE NEEDLE OUTER RING (1)
5 |10-034-185 RIRINER B3505-280-000 SHUTTLE LUBRICATING PLATE (1)
6 |05-005. 6-185 ESti B3504-280-000 SHUTTLE ONCE THROUGH OIL FELT | (1)
7  |10-45-185 24T 9/64-40 L=4 S5-6090440- SP  |SCREW 9/64-40 L=4 (2)
8 |5-9-185 HPE 9.5X14.8X2.6 WP—0952616~ SD  |WASHER 9.5X14.8X2.6 (1)
9 HEHE (62 €Q-2522000-00 0IL WICK 1.59)
11 ZIEEE ($4.5X0.8) BP-3000000-00 VINYL PIPE 0.99)
13 |05-005.1-185 R ER A1 B1820-215-PA0-A |INNER HOOK PRESSER ASM. (2)
14 |05-005. 4-185 WE B1822-215- P00  |INNER HOOK PRESSER SPRING (2)
15 |GB/T896-1986 FFOEE 3 RE-0300000 K0 E-RING 3 (2)
16 |05-001.1-185 HRIR 5 4 1 141-03253 INNER HOOK PRESSER ASM., A 1
17 ]05-005. 5-185 THEER 141-04004 ONCE THROUGH OIL FELT PRESSER 1
18 |04-018-1900  ESDI ey T B1836-210- D00  |OSCILLATING ECCENTRIC SHAFT 1
19 |04-019-1900 ERIET B1802-210- D00  |CRANK ROD 1
20 |04-020-1900 HE 105-23504 WASHER 1
21 |15-18604 LR EER 1
22 |16-18604 FERMNERR SENSOR INSTALLING BASE i
23 1FZE RN 7Y SENSOR INSTALLING 1
24 W2ET SCREW 1
25 05-009-185 THEE 135-08403 LOWER SHAFT REAR METAL 1
26 |05-011-185 T 135-09153 LOWER SHAFT GEAR A ASM. 1
27 |5846-081110 RE A B1411-804-A00 BEARING (A) 3
31 ]05-010-185 #HE B1808-980-000 LOWER SHAFT THRUST WASHER 1
32 ERiEa s B1812-980-0A0  |DRIVER ASM. 1
33 |05-003-185 ERE B1812-980-000 SHUTTLE DRIVER (D
34 |5-6-185 B24T 3/16-28 L=12 SS-6121212-TP  |SCREW 3/16-28 L=12 (1)
35 |05-006-185 B1815-980-000 SHUTTLE UPPER SPRING 1
37 B24T M3 SCREW M3 1
38 |5-4 SH280 v B1818-280-000 INNER HOOK 1
40 |05-007-185 R4 B1819-280-000 SHUTTLE RACE ADJUSTING SHAFT 1
41 |05-002-185 Rt 138-12102 BOBBIN 1
42 |B1828-185 RRAH B1828-980-0BB BOBBIN CASE ASM. (RACING PREVE) | 1
43 |05-008-185 THEEE AN D=8 W=8 CS-080081C-SH  |THRUST COLLAR ASM.D=8 W=8 1
44 104-044-1900 BB CS-1000811-SP  |THRUST COLLAR 1
45 |04-045-1900 OB AN CS-1201010-SH THRUST COLLAR ASM.D=12 W=10 1
46 |5-27-185 B24T 11/64-40 L=4.5 SS-8110520-TP SCREW 11/64-40 L=4.5 2
47 |5-25-185 2R 1/4-40 NS-6660430-SP |NUT 1/4-40 1
48 |GB/T896-1986 FOEE 9 RE-0900000-K0 E-RING 9 1
49 |5-23-185 $hArIZ4T D=8 H=10.2 SD-0801021-TP HINGE SCREW D=8 H=10.2 1
50 |5-12-185 BZ4T 3/32-56 L=3.5 $S-6060410-TP SCREW 3/32-56 L=3.5 2
51 |1-8-185 $24T 11/64-40 L=4.3 $S-6110480-SP SCREW 11/64-40 L=4.3 1
53 |6-31-185 24T 15/64-28 L=11.5 $S-6151220-SP SCREW 15/64-28 L=11.5 I
54 |5-31-185 $24T 15/64-28 L=8 $5-8150822-TP SCREW 15/64-28 L=8 2
55 |5-3-1190 JZ4T 11/64-40 L=10.5 SS-7111110-TP SCREW 11/64-40 L=10.5 2
56 |10-035-185 ESiE RUBBER PLUG (2)
57 |5-12-185 $24] 3/32-56 L=3.5 SS-6060410-TP  |SCREW 3/32-56 L=3.5 2
61 |05-024-185 IRECAE 1 135-10458 WORM WHEEL ASM 1
62 |5-41-185 #2£71/4-40 L=11 SS-6661110-SP SCREW 1/4-40 L=7 1
63 |05-023-185 % P FE A AE AT SS-6742012-TP SCREW 3/8-28 1L=19.5 1
65 |05-025-185 EA LA E 135-10201 WORM WHEEL SHAFT BUSHING 1
66 |5-47-1850 $2471/4-40 L=7 SS—-6660710-TP SCREW 1/4-40 L=7 2
67 |05-026-185 DEEE]E CS-180121A-SH  |THRUST COLLAR ASM D=18 W=12 1
68 |5-48-1850 2R1/4-40 NS-6660511-SP  |NUT 1/4-40 1
69 |05-027-185 XA A A 1 135-10151 WORM WHEEL SHAFT ASM 1
70 |5-50-1850 BALIEAT D=12 H=12 135-10706 CAM GUIDE PIN 1
71 |5-51-1850 12139/16-20 NS-6360810-SP NUT9/16-20 1
72 |05-028-185 EA 5 135-10607 PEED CAM 1




5. IR WIPER MECHANISM COMPONENTS

1 2——«9{@\

5. WIPER MECHANISM COMPONENTS

REF. NO DESCRIPTION PART NO QTY
1 WIPER CONNECTING LINK 135-09500 04-024-185 1
2 WIPER CONNECTING PLATE 135-09609 04-029-185 1
3 SPRING 135-09708 04-025-185 1
4 OIL SHIELD CAP 135-09807 04-028-185 1
5 WIPER CONNECTING ARM ASM. 135-099555 04-026-185 1
6 RETAINING RING 5 B1229-232-000 GB/T894. 1-1985 1
7 WIPER ASM. B2101-280-0A0 04-031-185 1
9 WIPER BASE PLATE 135-74009 04-030-185 1
10 WIPER CONNECTING SCREW B2109-280-000 04-027-185 1
11 RETAINING RING 5 RC-0470611-KP GB/T894.1-1985 2
12 HINGE SCREW D=5.3 H=2.2 SD-0530221-SP 4-30-185 1
13 HINGE SCREW D=6.35 H=2.1 SD-0640211-SP 4-56-185 1
14 SCREW 11/64-40 L=7.8 SS-7110840-SP 04-055-185 1




6. PALER{E TENSION RELEASE & THREAD TENSION COMPONENTS

6. TENSION RELEASE & THREAD TENSION COMPONENTS

REF. NO DESCRIPTION PART NO QTY
1 STOPPER 141-07502 06-001-1900 1
2 CONNECTING BAR 141-07700 08-1860A 1
3 TENSION RELEASE LINK B2304-210-D00 07-1860A 1
4 TENSION RELEASE ADJUSTING ARM B2306-210-D00 *106-004-1900 2
5 TENSION RELEASE BAR 135-13205 04-017-185 1
6 THREAD TENSION ARM 135-13304 04-018-185 1
7 PRESSURE SPRING B2545-280-000 06-007-1900 1
8 WASHER 4. 8X11.5X2 WP-0482086-SD 9-2-185 1
9 SECOND THREAD TENSION ASM. B2302-280-0A0 1
11 SECOND THREAD TENSION ROD B2302-280-000 04-004-185 1)
12 SCREW 9/64-40 L=5.9 SS-8090610-SP 4-5-185 (D
13 THREAD TENSION ROD, LARGE B2313-280-000 04-003-185 (D
14 THREAD TENSION DISK PRESSER B3107-804-000 04-004-185 ¢
15 THREAD TAKE-UP SPRING B3112-761-000 04-005-185 (1)
17 THREAD TENSION SPRING B3114-232-000 04-007-185 (1)
19 THREAD TENSION NUT B3119-771-000 15020-780 (D
20 ROTATING STOPPER B3120-125-000 15021-780 €))
21 THREAD TENSION DISK B3126-012-000 15024-780 )
22 THREAD TENSION DISK PRESSER B3132-552-000 04-006-185 (1)
23 TENSION RELEASE PIN B2303-280-000 21-1860A 1
24 SUSPENSION SCREW B3413-552-000 06-024-1900 1
25 HINGE SCREW D=5.3 H=2.2 SD-0530221-SP 04-030-185 1
26 HINGE SCREW D=7.24 H=3.3 SD-0720321-TP 5-60-210 1
217 HINGE SCREW D=6.35 H=3.9 SD-0640391-TP 13-1860A 1
28 HINGE SCREW D=6.35 H=4.8 SD-0640482-SP 06-028-1900 1
29 SCREW 11/64-40 L=8 SS-6110810-TP 10516-780 2
30 SCREW 9/64-40 L=5 S5-4090515-SP 10305-780 2
31 SCREW 11/64-40 L=11 S5-7111120-TP 10338-780 1
32 SCREW 15/64-28 L=18 SS-6151812-TP 06-032-1900 1
33 NUT 3/16-28 NS-6120310-SP 7-12-185 1
34 WASHER 6.3X11.2X0.5 WP-0651056-SD 07-026-185 1




7. BIZ&E4 CUT LINE COMPONENTS




7. ULt

NO 4 = 2 W Number Description Qty
1 |22-1860A A AR 1
2 109-18604 TAERATAT SOLENOID ARM 1
3 BY 2R AT 141-08609 CONNECTING ROD 1
4 |32-1860A BIZRATHT CONNECTING BAR 1
5 BUZR R R 141-08955 THREAD TRIMMING SOLENOID ASM. 1
6 |11-1860A SR R A 2
7 Bk Rk 141-08906 SOLENOID FOR THREAD TRIMMING @)
8 22 ik 110-43304 SOLENOID RUBBER 1)
9 2R 1/4-40 NS—-6660410-SH NUT 1/4-40 1)
10 R R 1
11 2L 1/4-40 NS-6660430-SP NUT 1/4-40 &)
12 TLK 2 4TMA%10 WP-0450000-SD SCREW M4x10 5
13 JE Jv 3 e HK-0346100-20 2-POLE NYLON PLUG 1)
14 Al HK-0346400-00 PIN CONTACT 2)
15 [07-015-1900 |3 B1652-704-000 SPRING 1
16 |07-016-1900 |Bizkphimasss 141-09300 THREAD TRIM LINK SPRING 1
17 107-017-1900  |B&k Mm% B2401-210-D00 THREAD TRIMMER CAM 1
18 [17-1860A By 2R 4 THREAD TRIMMER SHAFT 1
19 |GB/T73-1988  |IZ4T M5 L=30 SM-8053002-TP SCREW M5 1L=30 1
20 |07-020-1900  |E3mifkss 110-43007 SOLENOID PIN 1
21 |03-026-185 HiRAH 135-15507 NEEDLE PLATE 1
22 [07-022-1900  |FEEFAEE & 8% & 16%1 B1223-771-000 NEEDLE ROD CRANK WASHER 1
23 |07-023-1900  |ZEpf3k 8% d 16%1.6 B1116-804-000 CLOTH PLATE WASHER 1
24 |07-021-185 i iR 5 I BRA24T 11/64-40  [B1649-161-000 TENSION SPRING ADJUSTING SCREW 1
25 |31-1860A B4 B AR B2411-210-000 THREAD TRIMMER LINK 1
26 [03-026.1-185 |SJIIRENEFFLA4E B2414-280-0A0 THREAD CUTTER LEVER ASM.,LARG 1
27 [03-030-185 sh ) IRA B2415-280-0A0 THREAD CUTTER LEVER ASM., SMAL 1
28 03-029-185 TR E B2416-280-000 THREAD CUTTING LEVER RING 1
29 |03-026.2-185 |ZhJ] Bl AF4H B2417-280-000 THREAD CUTTER LEVER SHAFT 1
30 [03-028-185 ) JIEF B2418-280-000 MOVING KNIFE LINK 1
31 [03-033-185 7] B2421-280-0A0 MOVING KNIFE ASM. 1
32 [03-032-185 e B2423-280-00A MOVING KNIFE WASHER A 1
37 103-027-185 ET] B2424-280-000 FIXING KNIFE 1
38 |07-038-1900 |[HEF D2587- L8W- BOO ROLLER 1
39 |07-039-1900  |%H{7#84] D=5.5 1=4.2 D2588- L8W- B0O ROLLER SHAFT 1
40 |GB/T6184-2000 [#2& M5 NM-6050001-SP NUT M5 1
41 |7-39-185 2R 11/64-40 NS-6110420-SP NUT 11/64-40 1
42 |7-39-185 B2 11/64-40 NS—-6110420-SP NUT 11/64-40 2
43 |11-36-185 243 3/16-28 NS-6120310-SP NUT 3/16-28 1
44 |GB/T896-1986 |&hFE#IEL4E 6 RE-0500000-K0 E-RING 1
45 |11-39-185 B 5%10. 5%1 WP—-0501016-SD WASHER 5X10.5X1 1
46 |3-54-185 HATEE4]  D=5.0 H=0.9 SD-0500091-TP HINGE SCREW D=5.0 H=0.9 1
47 |12-1860A HArEE] D=5 H=8 SD-0500803-TP HINGE SCREW D=5 H=8 2
48 [07-048-1900  |%H{#84] D=6.5 H=3.1 SD-0650305-TP HINGE SCREW D=6.5 H=3.1 1
49 |07-049-1900  |*H{r#24T D=7.94 H=3.1 SD-0790311-TP HINGE SCREW D=7.94 H=3.1 1
50 [07-050-1900 |%{7824] D=11 H=3 SD-1100301-TP HINGE SCREW H=11 W=3 1
51 [3-56-185 B24T 3/32-56 L=2.2 SS-1060210-TP SCREW 3/32-56 L=2.2 2
52 |3-51-185 B24T 11/64-40 L=5.5 SS-1110640-TP SCREW 11/64-40 1=5.5 4
53 |1-8-185 24T 11/64-40 1=4.0 SS—6110430-TP SCREW 11/64-40 L=4.0 1
54 10140-780 L\éf 11/64-40 L=7 SS-7110740-TP SCREW 11/64-40 L=7 1
55 |10-1860A Ll 1
57 [3-59-185 24T 9/64-40 1L=3.5 SS-7090410-SP SCREW 9/64-40 1=3.5 2
58 |3-66-185 B24T 11/64-40 L=7 SS-7110740-TP SCREW 11/64-40 L=7 1
59 |5-31-185 U24T 15/64-28 L=8 SS-8150822-TP SCREW 15/64-28 L=8 1
60 [2-19-185 24T 1/4-40 1L=10 SS-8661012-TP SCREW 1/4-40 L=10 2
61 |3-65-185 M 4.8X7.8X0.8 WP-0450846-SP WASHER 4.8X7.8X0.8 1
62 [07-062-1900  |#[E 5.6X16X3.2 WP-0553216-SD WASHER 5.6X16X3.2 1
63 |03-025-185 IR (1.6, $2.2. Bod1.6)|B2426-280-000 NEEDLE HOLE GUIDE 1
66 |07-066-1900 | F+FEERIRY R 141-07601 THREAD RELEASE ARM 1
67 [07-067-1900 |FHREFERIM O B2312-210-D00 TENSION RELEASE NOTCH 1
68 TPl SN B1115-232-0A0 FIRST THREAD TENSION ASM. 1
69 |04-011-185 FeLki2 G A3125-002-000 TENSION NUT, NO. 1 €))
70 [15024-780 Je I B3126-012-000 THREAD TENSION DISK 2
71 |04-009-185 F—JeLkid iz B3123-352-000 THREAD TENSION ROD (€))
72 104-010-185 JE£ s B1115-232-000 FIRST THREAD TENSION SPRING (1)
73 |04-1860A BULRHE BT B e 141-07809 TENSION RELEASE ARM PIN 1
74 +#8 E-RING 8 1
75 |10544-780 2R 15/64-28 NS-6150310-SP NUT 15/64-28 1
76 |GB/T70-1985 [B4T M4 1=6 SM—6040602-TP SCREW M4 L=6 2
77 107-077-1900 | EfiEE B2617-771-000 TRIPPING LEVER TENSION SPRING 1
78 107-078-1900 |BI# %SG 1E 141-09250 CAM_FOLLOWER ASM. 1




- 8. ERERME / FEED MECHANISM COMPONENTS




8. 1= R

NO 4 5 %2 K Number Description Qty
1 |6-1-1850 P24 11/64-40 L=7 SCREW 11/64-40 L=7 4
2 |896-0700000 FFO$EE 7 E-RING 7 2
3 [6-3-1850 HE 8. 5%14%1 WASHER 8. 5%14%1 2
4 106-001-185 PRI SRAG LEVER DRIVING PLATE ASM 2
5 106-002-185 hi g TENSION SPRING 2
6 |06-003-185 I JE EE 7 28 OFTOMG EVER EFT 1
7 106-004-185 RFHZEE LIFTING LEVER SHAFT 1
8 107-39-1900ASS |iEHRI B &R SUPPORT PLATE 1
9 |6-9-1850 B24] 11/64-40 1L=8.5 SCREW 11/64-40 1L=8.5 B
10 |308-31750 Bk (1/8) WORK CLAMP FOOT MOUNTING BASE | 9
11 |06-006-185 ERER B BALL RETAINER 1
12 |6-12-1850 H24TM6 L=20 SCREW M6 L=20 1
13 [6-13-1850 HE6. 2%13%1 WASHER 6. 2%13%1 1
14 |06-007-185 W SPRING SUSPENSION 1
15 |06-008-185 ERLZE FEED BRACKET 1
16 |6-16-1850 1247 15/64-28 1L=4.7 SCREW 15/64-28 L=4.7 1
17 |06-009-185 HE R EE LIFTING LEVER RIGHT I
18 |6-18-1850 B24T 1/8-44 1=2.8 SCREW 1/8-44 1=2.8 2
19 |06-010-185 FFE FINGER GUARDE 1
20 |6-20-1850 8247 11/64-40 L=8.7 SCREW 11/64-40 1=8.7 2
21 [06-011-185 £ B R WORK CLAMP FOOT FACE PLATE 1
22 |06-012-185 A R WORK CLAMP FOOT RIGHT 1
23 |06—-013-185 HIEH WORK CLAMP FOOT LEFT 1
24 [8-64-1900 B24T M6 L=10 SCREW M6 L=10 1
25 |6-13-185 B 6. 2%13%1 WASHER 6. 2:%13%1 1
26 [8-14-1900 ERR FEED PLATE 1
27 [6-27-1850 B24] 11/64-40 1L=4.8 SCREW 11/64-40 1=4.8 6
28" |06—015-185 HFIR FEED PLATE PRESSER PLATE 1
29 |07-24-1900ASS |3XRIHE2E FEED PLATE CARRIER BAR 1
30 |06—-017-185 & PR VR R4 FEED DRIVING ARM SHAFT 2
31 [6-31-1850 B24] 15/64-28 L=11.5 SCREW 15/64-28 1=11.5 1
32 [6-32-1850 824 5/16-24 L=10 SCREW 5/16-24 1=10 1
33 [6-33-1850 12} 15/64-28 NUT 15/64-28 2
34 |6-34-1850 HEE Tx15%2 WASHER 7x15%2 1
35 |06-018-185 T 4T BRI TAT FEED REGULATOR 1
36 |06-019-185 18 [ £ BRI B A HINGE STUD 1
37 |6-37-1850 12F} 5/16-24 NUT 5/16-24 1
38 |06-020-185 £t BEIE B FEED REGULATOR STUD 2
39 |06-021-185 ErEEFE AR AT INDICATOR LEVER 2
40 |6-40-1850 HATH84TD=5. 3 H=2.2 HINGE SCREW D=5.3 H=2.2 g
41 |06-022-185 ErEEYE L SLIDE BLOCK B 2
42 16-42-1850 R 1/4-40 NUT 1/4-40 2
43 16-43-1850 HBE6. 5%13%0. 8 WASHER 6. 5%13%0. 8 2
44 106-023-185 1E BRI S FEED CAM ROLLER SHAFT 2
45 |06-024-185 ERERE FEED CAM ROLLER SHAFT 2
46 |06—-025-185 T R A ST FEED DRIVING ARM 1
47 |6-47-1850 B2£]15/64-28 1=14 SCREW 15/64-28 L=14 1
48 06-026-185 £t PR RSN FEED REGULATOR SHAFT 2
49 106-027-185 HE RUBBER PLUG 2
50 |06—-028-185 R PLATE 1
51 |6-51-1850 BZ4T 11/64-40 1L=8.5 SCREW 11/64-40 1=8.5 2
52 |6-52-1850 124715/64-28 1=11.5 SCREW 15/64-28 1=11.5 1
53 |6-53-1850 B Tx15%2 WASHER 7%15%2 1
54 |06-029-185 1E RGPk SLIDE BLOCK STUD 1
55 106—-030-185 E LR SQUARE BLOCK 1
56 |6-56-1850 12£715/64-28 1=10.5 SCREW 15/64-28 1=10.5 1
57 |06-031-185 Y\ SR AT FEED ACROSS DRIVING ARM 1
58 |06-032-185 YA £t BEAEBNAT FEED ACROSS REGULATOR 1 1
59 [6-59-1850 2£715/64-28 1=11.5 SCREW 15/64-28 1=11.5 1




9. @B, L8+ LUBRICATION & SAFETY PLATE COMPONENTS




9. HIE. HLEMHE

NO| B £Z Number Description Qty
1 ]09-001-1900 |jhiEs3k 141-14102 0IL SHIELD 1
2 109-002-1900 |vHEs 141-14201 0IL SHIELD 1
3 |03-060-210 |/HE 400-06836 OIL TANK ASM. 1
4 103-062-210 |fxzE 400-06840 RUBBER BUSH 2
5 110158-780 |#E4T 11/64-40 L=5 SS-4110515— SP  |SCREW 11/64-40 L=5 2
6 |11131-780 |#24] 3/16-28 L=9 SS—6120930- SP |SCREW 3/16-28 L=9 1
7 109-007-1900 |yHFEFE . B3509-210- DOO |0IL FELT 1
8 |GB/T65 B4 SM-6040650-TP  |SCREW

9 B, WA 135-30357 VINYL PIPE, OIL ROPE 1
11 |10-004-185 |yhizk3k B1419-026-000  |0IL WICK PRESSER 3
12 [09-012-1900 |k 3= B3506-280-000  |0IL WICK PRESSER 1
13 |20-1860A HEE B3507-280-000  |FACE FELT 1
15 HE 62 CQ-2000000-00  |0IL WICK 2.3M
16 [10-010-185 |i¥s B3508-280-000  [BALANCE LUBRICATING PLATE 2
17 |10-009-185 |JE¥EEFL 10-011-185 NEEDLE ROD CRANK LUBRICATING 2
18 [10-011-185 [#E#R B3518-280-000  |BALANCE LUBRICATING 1
19 EE $3%0.75 BP-3000001-00  |VINYL TUBE 0.7M
20 B 6%l BP-6000000-00  |[VINYL PIPE 0. 72M
21 EE 3% CQ-2522000-00  |0IL WICK 1. 6M
22 HEJ (FLAF3x80) EA-9500 BO1-00 |CABLE BAND 2
23 |10140-780  [#R4T 11/64-40 L=7 SS-4110715~ SP |SCREW 11/64-40 L=7 2
24 [10-13-185 [#24T 9/64-40 1L=21.2 |SS-6092120- SP |SCREW 9/64-40 L=21.2 1
25 [01-029-185 |Z4tRAH 135-51254 SAFETY PLATE ASM. 1
26 |01-037-185 |ZAMRIEFELEE 135-51205 SAFETY PLATE INSTALLING BASE 1
27 102-002-780 |Z4&R B3120-372-000  |SAFETY PLATE 1
28 |02-010-185 |&Z&EMRiERELE B3121-372-000  |SAFETY PLATE INSTALLING PLATE 1
29 [02-006-780 | FE 139-43204 SAFETY PLATE RETURN SPRING 1
30 |GB879-76 RS 26 PS-0200062-KH  |SPRING PIN 2X6 1
31 |10203-780  [#24T 11/64-40 L=7 SS-4110715- SP |SCREW 11/64-40 L=7 2
32 [10203-780  |#B4T 11/64-40 L=7 SS-4110715— SP  |SCREW 11/64-40 L=7 2
33 |10211-780 |#=H&F 11/64-40 NS-6110310-SP  |NUT 11/64-40 1
34 [10204-780  |#FE 4. 5%10%0. 8 WP-0450801-SD  |WASHER 4.5X10X0.8 2
35 |10205-780  |¥hf7#E4] D=6 H=10.2 |SD-0601021-SP  |HINGE SCREW D=6 H=10.2 1
36 110208-780 |#EAE B1506-352-000  |TENSION SPRING RACK B 1
37 |10142-780 |#ZH}F 3/16-28 NS-6120310-SP  |NUT 3/16-28 1
38 |10207-780  |[#FE 7. 4x11.8%0.5 WP-0740516-SP  |WASHER 7.4X11.8X0.5 1
39 |-1900 HEEH OIL PAN ASM 1
40 HE 0IL PAN 1
41 HEME 0IL WICK 1
42 XHBRR FRAME SUPPORT RUBBER 9
43 HE E EIE£D=3. 8 L=20 SCREW D=3.8 L=20 4
44 HEZRE RUBBER PLUG 2




